
www.raider.bg

RDI-AG47 Explosive View

1

2

34

5

6
7

8

9

10

13

15
14
18

17
16

19
20

21
22 23

24 25
26

27
28 29

30

46 47
48

37

36

40

41

38

43
42

11

49

39

50

51

34 35

44

4531
32

33



Parts 
No.

Description Qty

1 outer flange 1
2 inner flange 1
3 wheel guard 1
4 screw M5*20 1
5 output spindle 1
6 dust-proof cover 1
7 screw M4*14 4
8 front cover 1
9 bearing 6201 1
10 bearing retaing plate 1
11 screw M4*8 3
12 big gear 1
13 needle bearing 1
14 gearcase 1
15 screw ST5*22 4
16 spindle lock button 1
17 spindle lock spring 1
18 spingdle lock pin 1
19 hex nut M6 1
20 pinion 1
21 608 bearing 1
22 rubber column ring 1
23 big spring washer 1
24 internal retaining ring 1
25 stainless steel washer 1
26 armture 1
27 stainless steel washer 1
28 607 bearing 1
29 607 bearing sleeve 1
30 baffle 1
31 screw ST4.2*65 2
32 stator 1
33 housing 1
34 push board 1

Parts 
No.

Description Qty

35 steel sheet 1
36 brush holder 2
37 carbon brush 2
38 brush spring 2
39 screw ST3.5x8 2
40 cord sleeve 1
41 power cord 1
42 screw ST4.2x14 2
43 cord clamp 1
44 lever 1
45 lever spring 1
46 switch 1
47 wiring cap 1
48 rear cover 1
49 screw ST4.2x16 2
50 spanner 1
51 side handle 1

RDI-AG47 Spare Parts List


